
TECH TALK: 
Best blower installation practices

PAGE 48

BUILDING THE TEAM: 
Apprenticeship program 

in Prestonsburg, Kentucky
PAGE 36

Matt Jenkins
Wastewater Systems Supervisor
La Center, Wash.

tpomag.com
JULY 2018

MATT JENKINS TAKES PRIDE IN 
GETTING THE MOST FROM 
THE CLEAN-WATER PLANTS
PAGE 28

Right
in Tune

 

HOW WE DO IT: 
Major water valve replacement

PAGE 26



http://www.proseries-m.com


submersible level transmitters

The Acculevel is intended for high-accuracy measurement in countless liquid level applications. Use only as directed. Product contains no-cost guaranteed 
lightning protection. Common side affects include increased reliability and decreased system downtime. Contact Keller America right away if you experience 
[...]
substance is the same. The topic can benefit from a lot of pas-
sionate centrism.

I’ve often questioned the premise that “nobody likes to 
pay taxes.” After all, why should we hate paying for good 
roads, good schools for our kids, nice parks for our families, 
clean cities, well-stocked libraries, fire and police protection, 
and, of course, clean streams, lakes and tap water?

The problem is that when we pay the taxes, we tend to 
divorce how much we pay from how much we get in return. 
Unless we think carefully, all we see are different levels of 
government “taking our hard-earned money.” To many, taxes 
are always “too high” no matter how many times in recent 
history they’ve been cut at the federal, state and local levels.

Inevitably, though, we need to discuss taxes (and fees) in 
terms of how much and for what and, oh boy, how things can 
get heated! When it comes to infrastructure, we want good 
public facilities and services. We also don’t want to pay more 
per month or quarter for them.

 
THE CENTRIST INSIDE

To reconcile the conflict and engage in public debates, we 
need to reach for the passionate centrist inside ourselves. For 
my part, I imagine myself at one of those lunchtime discus-
sions with my late friend Doug.  

“Man, water and sewer rates are going up again. I’m already 
paying quite a bit per month.”

“Yeah, that’s true. But the engineers just said the water 
mains are falling apart and whole sections of town need 
rehabilitating.”

“I know, but isn’t that going to be really expensive?”
“Yes, but doesn’t it seem like it’s got to be done?”
“I suppose so. But how can we do it without breaking the 

ratepayers’ backs?”
And that’s the secret right there. Getting to “how” is a 

critical step toward getting to agreement. I like to think that’s 
something passionate centrists are good at. We need more 
of them.  

To reconcile the conflict, and engage in public 

debates, we need to reach for the passionate 

centrist inside ourselves.

EAT.
SLEEP.
SAVE THE 
ENVIRONMENT.
REPEAT.

SEND YOUR IDEAS FOR FUTURE ARTICLES
TO EDITOR@TPOMAG.COM

IT’S YOUR MAGAZINE.
 TELL YOUR STORY.

mailto:EDITOR@TPOMAG.COM
www.huberforum.net/SRT


10     TREATMENT PLANT OPERATOR

www.AdEdgetech.com

AdEdge is your one-stop resource for arsenic treatment systems 

for any size community. We now supply Bayoxide E33 adsorptive 

media and E33 media replacements for the largest and the 

smallest systems. As always, AdEdge offers competitive pricing, 

experienced engineers, and unparalleled support.

With AdEdge’s arsenic treatment systems’ global success history, 

why would you go anywhere else?

When you’re ready to make the right move, call us at 866.823.3343.

Ready to make the right move?

ARSENIC  
IS NOT  
A GAME

@tpomag.com

Visit the site daily for new, exclusive content. Read our blogs, find resources and get the most out of TPO magazine.

WHAT’S IN A NAME?

Shedding Wastewater’s Stigma
The words traditionally used to define municipal treatment systems 
— sewer, sewage, wastewater — have never painted a flattering 
image in the minds of customers. Municipalities and the industry at 
large are constantly seeking new ways to change the public’s view of 
wastewater. A lot of that is simple terminology. That’s why one system 
in Albany County, New York, has taken that idea a step further by 
completely rebranding its wastewater division. 
tpomag.com/featured

“ “OVERHEARD ONLINE

“If we were subjected to these kinds 
of droughts today, I would submit to 
you that we actually have no plan on 
how we could deal with this.”
America’s Water Infrastructure Is Failing, But Here’s How We Could Start to Fix It
tpomag.com/featured

Visit tpomag.com and sign up for 
newsletters and alerts. You’ll get exclusive 
content delivered right to your inbox and 
stay in the loop on topics important to you.

Emails & Alerts

 Join the Discussion
Facebook.com/tpomag 
Twitter.com/tpomag

FACING WATER SHORTAGE

Arizona Eyes DPR
Until the beginning of this year, 
direct potable reuse in Arizona 
was unequivocally banned. But the 
state’s Department of Environ-
mental Quality has taken its first 
step in an effort to create a new set 
of rules and guidelines promoting 

DPR systems. And as a drought-prone state, Arizona has faced increasing 
risk of water shortages in recent years. Read our interview online with the 
DEQ’s value stream manager of groundwater protection and reuse. 
tpomag.com/featured

EPA REGULATIONS

WWTP Blending
The U.S. Environmental Protection Agency 
(EPA) recently announced it will reach out to 
states, local communities and stakeholders as 
it begins a new rulemaking process to provide 
certainty surrounding the use of “blending” by 
wastewater treatment plants. The new rule will give 
municipalities more clarity on blending, according to EPA 
Administrator Scott Pruitt. 
tpomag.com/featured



www.AdEdgetech.com

AdEdge is your one-stop resource for arsenic treatment systems 

for any size community. We now supply Bayoxide E33 adsorptive 

media and E33 media replacements for the largest and the 

smallest systems. As always, AdEdge offers competitive pricing, 

experienced engineers, and unparalleled support.

With AdEdge’s arsenic treatment systems’ global success history, 

why would you go anywhere else?

When you’re ready to make the right move, call us at 866.823.3343.

Ready to make the right move?

ARSENIC  
IS NOT  
A GAME

FREE INFO – SEE ADVERTISER INDEX

@tpomag.com

Visit the site daily for new, exclusive content. Read our blogs, find resources and get the most out of TPO magazine.

WHAT’S IN A NAME?

Shedding Wastewater’s Stigma
The words traditionally used to define municipal treatment systems 
— sewer, sewage, wastewater — have never painted a flattering 
image in the minds of customers. Municipalities and the industry at 
large are constantly seeking new ways to change the public’s view of 
wastewater. A lot of that is simple terminology. That’s why one system 
in Albany County, New York, has taken that idea a step further by 
completely rebranding its wastewater division. 
tpomag.com/featured

“ “OVERHEARD ONLINE

“If we were subjected to these kinds 
of droughts today, I would submit to 
you that we actually have no plan on 
how we could deal with this.”
America’s Water Infrastructure Is Failing, But Here’s How We Could Start to Fix It
tpomag.com/featured

Visit tpomag.com and sign up for 
newsletters and alerts. You’ll get exclusive 
content delivered right to your inbox and 
stay in the loop on topics important to you.

Emails & Alerts

 Join the Discussion
Facebook.com/tpomag 
Twitter.com/tpomag

FACING WATER SHORTAGE

Arizona Eyes DPR
Until the beginning of this year, 
direct potable reuse in Arizona 
was unequivocally banned. But the 
state’s Department of Environ-
mental Quality has taken its first 
step in an effort to create a new set 
of rules and guidelines promoting 

DPR systems. And as a drought-prone state, Arizona has faced increasing 
risk of water shortages in recent years. Read our interview online with the 
DEQ’s value stream manager of groundwater protection and reuse. 
tpomag.com/featured

EPA REGULATIONS

WWTP Blending
The U.S. Environmental Protection Agency 
(EPA) recently announced it will reach out to 
states, local communities and stakeholders as 
it begins a new rulemaking process to provide 
certainty surrounding the use of “blending” by 
wastewater treatment plants. The new rule will give 
municipalities more clarity on blending, according to EPA 
Administrator Scott Pruitt. 
tpomag.com/featured

http://www.AdEdgetech.com


12     TREATMENT PLANT OPERATOR

water: PLANT
top performer

Out of Disaster, a New

Beginning
A CHLORINE LEAK DISABLED THE NORTON WATER PLANT’S ELECTRICAL AND CONTROL SYSTEMS. 
THE TEAM RESPONDED WITH QUICK REPAIRS AND BIG LONG-TERM PROCESS IMPROVEMENTS.

STORY: Jim Force  |  PHOTOGRAPHY: Denny Medley

Norton Water Treatment Plant 
supervisor Jamie Amlong (left), and 
operator Drew Eagleburger check 
water turbidity using a Hach 2100N 
turbidimeter.

WHEN JAMIE AMLONG DROVE INTO 
the Norton (Kansas) Water Treatment Plant on a May 
morning in 2016, he had no idea he was about to con-
front a catastrophe.

He could smell chlorine gas and, assuming there was 
a small leak somewhere, he walked up to the chlorine 
contact building. That’s when he noticed green gas puff-
ing out around the door and a 15-foot patch of grass 
around the entrance burned to a crisp.

“A faulty heater had warmed up the room to the point 
where the lead plug on one of our chlorine cylinders 
melted,” he recalls. The entire contents of the cylinder 
emptied into the room, creating a poisonous environ-
ment and adding more heat.

The gas also mixed with the moist air in the confined 
space, corroding the electrical conduits and connections 
and the electrical panel for the chlorine building and the backup generator. 
That disabled the chlorine scales, the chemical feed system, flowmeters, 
pumps, and the building’s heating and lighting systems. The plant’s SCADA 
system went down as well.

“We were dead in the water,” says Amlong, who was then assistant plant 
superintendent. “It was like we went backward 750 years in one step.”

Amlong and his team did more than respond to the emergency with dis-
patch. They turned it into an opportunity to improve the plant for the long 
haul. In recognition, they received the 2017 Most Improved Water System 
award from the Kansas Rural Water Association.

 
BEFORE THE FALL

Amlong was assistant plant superintendent when the chlorine leak 
occurred; he was named superintendent soon after. Built in 1964, the Nor-
ton treatment plant draws raw water from Keith Sebelius Lake (60 percent 
of the supply) and the balance from four groundwater wells. It was designed 
as a basic flocculation-sedimentation plant with a pair of gravity filters.

The plant had been challenged to meet drinking water standards for dis-
infection byproducts, an issue generally associated with surface water, along 
with standards for arsenic and other contaminants in groundwater. Norton 
blends its well water into the surface water flow.

In 2007-08, the plant was upgraded. The city rejected a proposal to add 
membrane filtration and instead refurbished the existing facility. Liquid 
chemical feed equipment replaced old dry feed systems for chlorine dioxide 
(the primary oxidant), ferric chloride for coagulation, and chlorine for dis-
infection. Caustic was added for pH control. New bulk storage tanks were 

installed and equipped with spill protection, and a new chlorine contact 
basin was built.

The sand, gravel, and anthracite filters received an update with new 
media, a badly needed air scour system, and filter-to-waste piping. A third 
filter was added, and turbidity meters were installed on each filter. Produc-
tion is about 1.1 mgd during the summer irrigation season and 0.35 mgd in 
winter. The flow is chlorinated just ahead of the filters, and ammonia is added 
to the 450,000-gallon clearwell. An elevated tank adds 250,000 gallons of 
storage.  Distribution lines carry the finished water to 2,800 residents.

Norton (Kansas) Water Treatment Plant
BUILT: | 1964, upgraded 2007-08
SERVICE AREA: | City of Norton
POPULATION SERVED: | 2,800
SOURCE WATER: | Sebelius reservoir (60 percent), groundwater wells 
 (40 percent)
TREATMENT PROCESS: | Conventional
PRODUCTION: | 1.1 mgd summer, 0.37 mgd winter
SYSTEM STORAGE: | 700,000 gallons
AWARDS: | 2017 Most Improved Water System, Kansas Rural Water Assoc.
ANNUAL BUDGET: | $517,000 (operations)
WEBSITE: | www.cityofnorton.org
GPS COORDINATES: Latitude: 39°49’15.07”N; longitude: 99°53’39.30”W

After a variety of improvements, the Norton plant 
produces water averaging 0.01 to 0.03 NTU, and its 
disinfection byproducts are at the lowest level ever.



tpomag.com    July 2018   13

water: PLANT
top performer

Out of Disaster, a New

Beginning
A CHLORINE LEAK DISABLED THE NORTON WATER PLANT’S ELECTRICAL AND CONTROL SYSTEMS. 
THE TEAM RESPONDED WITH QUICK REPAIRS AND BIG LONG-TERM PROCESS IMPROVEMENTS.

STORY: Jim Force  |  PHOTOGRAPHY: Denny Medley

Norton Water Treatment Plant 
supervisor Jamie Amlong (left), and 
operator Drew Eagleburger check 
water turbidity using a Hach 2100N 
turbidimeter.

WHEN JAMIE AMLONG DROVE INTO 
the Norton (Kansas) Water Treatment Plant on a May 
morning in 2016, he had no idea he was about to con-
front a catastrophe.

He could smell chlorine gas and, assuming there was 
a small leak somewhere, he walked up to the chlorine 
contact building. That’s when he noticed green gas puff-
ing out around the door and a 15-foot patch of grass 
around the entrance burned to a crisp.

“A faulty heater had warmed up the room to the point 
where the lead plug on one of our chlorine cylinders 
melted,” he recalls. The entire contents of the cylinder 
emptied into the room, creating a poisonous environ-
ment and adding more heat.

The gas also mixed with the moist air in the confined 
space, corroding the electrical conduits and connections 
and the electrical panel for the chlorine building and the backup generator. 
That disabled the chlorine scales, the chemical feed system, flowmeters, 
pumps, and the building’s heating and lighting systems. The plant’s SCADA 
system went down as well.

“We were dead in the water,” says Amlong, who was then assistant plant 
superintendent. “It was like we went backward 750 years in one step.”

Amlong and his team did more than respond to the emergency with dis-
patch. They turned it into an opportunity to improve the plant for the long 
haul. In recognition, they received the 2017 Most Improved Water System 
award from the Kansas Rural Water Association.

 
BEFORE THE FALL

Amlong was assistant plant superintendent when the chlorine leak 
occurred; he was named superintendent soon after. Built in 1964, the Nor-
ton treatment plant draws raw water from Keith Sebelius Lake (60 percent 
of the supply) and the balance from four groundwater wells. It was designed 
as a basic flocculation-sedimentation plant with a pair of gravity filters.

The plant had been challenged to meet drinking water standards for dis-
infection byproducts, an issue generally associated with surface water, along 
with standards for arsenic and other contaminants in groundwater. Norton 
blends its well water into the surface water flow.

In 2007-08, the plant was upgraded. The city rejected a proposal to add 
membrane filtration and instead refurbished the existing facility. Liquid 
chemical feed equipment replaced old dry feed systems for chlorine dioxide 
(the primary oxidant), ferric chloride for coagulation, and chlorine for dis-
infection. Caustic was added for pH control. New bulk storage tanks were 

installed and equipped with spill protection, and a new chlorine contact 
basin was built.

The sand, gravel, and anthracite filters received an update with new 
media, a badly needed air scour system, and filter-to-waste piping. A third 
filter was added, and turbidity meters were installed on each filter. Produc-
tion is about 1.1 mgd during the summer irrigation season and 0.35 mgd in 
winter. The flow is chlorinated just ahead of the filters, and ammonia is added 
to the 450,000-gallon clearwell. An elevated tank adds 250,000 gallons of 
storage.  Distribution lines carry the finished water to 2,800 residents.

Norton (Kansas) Water Treatment Plant
BUILT: | 1964, upgraded 2007-08
SERVICE AREA: | City of Norton
POPULATION SERVED: | 2,800
SOURCE WATER: | Sebelius reservoir (60 percent), groundwater wells 
 (40 percent)
TREATMENT PROCESS: | Conventional
PRODUCTION: | 1.1 mgd summer, 0.37 mgd winter
SYSTEM STORAGE: | 700,000 gallons
AWARDS: | 2017 Most Improved Water System, Kansas Rural Water Assoc.
ANNUAL BUDGET: | $517,000 (operations)
WEBSITE: | www.cityofnorton.org
GPS COORDINATES: Latitude: 39°49’15.07”N; longitude: 99°53’39.30”W

After a variety of improvements, the Norton plant 
produces water averaging 0.01 to 0.03 NTU, and its 
disinfection byproducts are at the lowest level ever.

http://www.cityofnorton.org


14     TREATMENT PLANT OPERATOR

day and started helping us with process controls,” Amlong recalls. McCool 
arrived later that day, and his Kansas Rural Water Association colleague 
Lonnie Boller drove through the night to get there. Together, the group began 
to put the plant back together.

 
BACK TO MANUAL

“Pat McCool and I shared ideas over the phone and in person,” Amlong 
recalls. “Our high-service pump was not affected, but we had to turn it on 
manually to fill the water storage tank.” While the clarifiers and filters were 
still functional, Amlong and operators Joyce Garrison, Drew Eagleburger, 
and Chancey Dial started running everything manually, working 19-hour 
days, seven days a week, until the plant returned to normal in August.

They opened and closed valves by hand and sprinkled powered chlorine 
into the clarifier to prevent biological growth. Kansas Rural Water Associa-
tion’s Boller devised a homemade header system that enabled a return to 
normal chlorination.

“I’d seen a situation like this once before,” says 
Boller, a surface water technician. “So I had piping 
and valves and everything I needed in the car. I started 
putting things together outside, and when the build-
ing was cleared, we went back in and installed tem-
porary chlorine bottles and injectors.”

The staff rigged temporary piping around equip-
ment that had been knocked out by the electrical fail-

ure. With no functioning flowmeters, they fed all chemicals by hand and ran 
manual turbidity and chlorine residual checks. “It was a lot of longhand 
math,” Eagleburger says.

 
RESTORATION AND RECOVERY

Eventually, the chlorine room walls were cleaned and repainted. A new 
electrical panel was installed — outside the building. The staff pulled new 
wires through the affected conduits and ordered replacement parts, chlorine 
scales, chemical feed pumps and controls. Normal operation resumed on 
Aug. 23.

Amazingly, the recovery didn’t force the city to petition for outside gov-
ernment funding. By doing most of the work in-house and using the profes-
sional help available, Norton got its water plant back online at a cost of just 
over $50,000. Insurance covered much of the repair and replacement expense.

If the disaster had a silver lining, it was a new approach to chemicals and 

Supervisor Jamie Amlong and his team turned an 
emergency into an opportunity to improve their plant.

DISASTER AND RESPONSE
That was the normal state of 

operations at the Norton water plant 
until that fateful morning of May 3, 
2016. The first thing Amlong did 
that day was call the Norton Volun-

teer Fire Department and 
his administration. He then 
ordered the plant evacu-
ated and all vehicles 
removed from the prop-
erty. He also called the 
local radio station to issue 
a boil order and used the 
city’s reverse 911 phone 
network and Facebook to 
alert citizens that their 
water was not safe.

The Fire Department 
implemented the mandated 

safety procedures and fogged the 
chlorine building interior, then went 
in and manually shut down all six 
chlorine cylinders. That done, Amlong 
and his staff assessed the damage 
and called for help.

They contacted Tom Lasser of 
Hawkins Water Treatment Group, 
the plant’s provider of the chemicals 
and chemical feed systems; Pat 
McCool of the Kansas Rural Water 
Association; and Dan Wells of the 
Kansas Department of Health and 
Environment. The response was 
immediate.

“Tom Lasser and Tim Bentzinger 
from Hawkins came down the next 

The Norton Water Treatment Plant 
team includes, from left, Joyce 
Garrison, assistant supervisor; 
Jamie Amlong, supervisor; and 
Drew Eagleburger, operator.

‘‘We were dead 

in the water.  

It was like we went 

backwards 750 

years in one step.” 
JAMIE AMLONG

CHANGE FOR THE BETTER

As if the chlorine leak and plant “burnout” weren’t enough, the 
Norton (Kansas) Water Treatment Plant had to overcome a nasty 
[...]
County. There, he operated the plant, collected 
and analyzed samples, and was responsible for 
equipment and lift station maintenance and bio-
solids hauling.

Several other positions followed, as lab tech-
nician at the City of Mount Clemens Wastewater 
Treatment Plant and as operations manager for 
the South Huron Valley wastewater collections 
and treatment system. He was promoted to assis-
tant project manager at the authority in 2013 and 
to project manager in December 2017.

“The Mount Clemens position was a step up 
since I was responsible for all aspects of labora-
tory management, process control decisions, some 
plant supervision as needed, and coordinating the 
industrial pretreatment program,” he says. He 
also trained and supervised operators, and that 
helped prepare him for his current position.

Houle is grateful to his early mentors: “Chuck McKinnon was my first 
manager, and I worked for him during that summer internship. He took a 

S E E I N G  T H E

BIG PICTURE
AWARD-WINNING PROJECT MANAGER MARK HOULE TACKLES CHALLENGES 

WITH EXPERIENCE, PROBLEM-SOLVING SKILLS AND A DEDICATED TEAM

STORY: Trude Witham |  PHOTOGRAPHY: Amy Voigt

wastewater: OPERATOR
top performer

Mark Houle, assistant project manager at the 
South Huron Valley Wastewater Treatment Plant.

‘‘Although our 

average daily flows 

are 8 to 9 mgd, we’ve 

seen 60 to 65 mgd four 

or five times since I’ve 

been here. We follow 

very aggressive wet-

weather standard 

operating procedure to 

minimize the impacts. 
MARK HOULE

Mark Houle, South Huron Valley Utility Authority,  
Brownstown Township, Michigan
POSITION: | Project Manager, SUEZ
EXPERIENCE: | 29 years
EDUCATION: | Bachelor’s degree, chemistry, 1994, Lawrence Technological University
AWARDS: | Michigan Water Environment Association: 2015 Industrial Pretreatment Program
 Professional of the Year; 2017 Operations Professional of the Year
GOAL: | Continue to improve plant operations and performance
GPS COORDINATES: | Latitude: 42° 3’33.19”N; longitude: 83°12’30.46”W

Houle, right, shown with Eric 
Shotwell, operations specialist II, 
earned the 2015 Industrial Pretreat-
ment Program Professional of the 
Year award and the 2017 Associa-
tion Operations Professional of the 
Year award, both from the Michigan 
Water Environment Association.

An upgrade of the plant to fine- 
bubble aeration (Environmental 
Dynamics International) has improved 
operations and saved energy.



24     TREATMENT PLANT OPERATOR

pliance, and financials. He submits monitoring and 
operational reports to the authority and the state. He 
also oversees personnel scheduling and training.

“We’re a union shop, so technically, I don’t do 
operations, but I do weekly rounds and stormwater 
inspections,” he says. “I generally put in 40 to 60 
hours a week. I go in on weekends and after hours if 
needed, but my staff handles all the calls.”

Problem-solving is his greatest strength: “I’m 
able to see the big picture and present solutions to 
the authority. They trust my opinion and take my 
advice.” He has also built trust with his staff: “With-
out that, we’re not going to be successful.”

Houle holds Class A (highest) wastewater opera-
tor certification and Grade II industrial waste inspec-
tor certification. He has been with the South Huron 
Valley plant for almost 10 years and reports to David 
Carter, senior director of operations. Houle’s team 
includes:

• Operations specialists: Lynn Marshner, Matt 
O’Donnell, Joe Rzeppa, and Eric Shotwell, all 
Class C; Andre Randall, Class A.

• Laboratory technicians: Nekeeita Harris and 
Jesus Medelez, both Class D.

• Maintenance technicians: Andy Mechel, 
Demetrius Stembridge, and Kia Thurston.

• Administrative assistant: Heide Mechel (nine 
years).

Houle has high praise for his team. “They care 
about what they do and are self-motivated. I can rely 
on them to do a good job.”

 
MAKING THINGS BETTER

Houle says his greatest accomplishment was rec-
ommending and overseeing the plant’s upgrade to a 
fine-bubble air diffuser system. “It was my idea, and 
I convinced the authority that the upgrade made both 
operational and economic sense,” he says. “The old mix-
ers were near the end of their life and were failing.”

A cost analysis by the authority showed it was 
spending $300,000 a year on electricity that could be 
saved by converting to the fine-bubble diffuser sys-
tem. The authority hired an outside engineer and 
worked with them to design and oversee the project.

Houle says, “We upgraded half the plant in 2017, 
and the other half will be completed in spring 2018. 
The new system will use turbo blowers (APG-Neu-
ros) and will be controlled through continuous online 
dissolved oxygen monitoring.” Besides saving money, 
the system will improve effluent quality and will 
make higher flows easier to manage.

His next project is biosolids management. “There are only so many farm 
fields, and the landfills can only take so much since other municipalities use 
them,” he says. “Twenty percent of our biosolids are landfilled, and the rest 
go to farms.”

Houle is looking for other options. “Landfilling costs have gone up, and 
composting causes odor issues. I’m looking for people who will take biosol-
ids for energy generation, or digesters to convert biosolids to energy that can 
be used to heat buildings or even provide some electricity.”

Challenges like these, and Houle’s success in meeting them, are the rea-
sons he stays. “There is always room for continuous improvement here, so I 
see myself staying and making things even better. Sometimes the challenges 
try me, but when people thank me for keeping their basements dry and the 
river clean, that makes it all worth it.”   

 

APG-Neuros
866-592-9482
www.apg-neuros.com
(See ad page 43)

Duperon Corporation 
800-383-8479
www.duperon.com

Environmental Dynamics
International
573-474-9456
www.environmentaldynamics.com

 featured   products from:
Evoqua Water Technologies LLC
www.evoqua.com

SUEZ
www.degremont-technologies.com

chance on me and gave me the opportunity to work in this field.” Another 
mentor was Chuck Bellmore, his manager at Mount Clemens: “He let me figure 
things out and allowed me to do everything without hesitation so I could learn.”

 
WELCOMING A CHALLENGE

Today, Houle continues to welcome challenges. “I’m that guy who usu-
ally says yes,” he says. He believes he won the Industrial Pretreatment Pro-
gram award because of his visibility and involvement on the Michigan Water 
Environment Association Industrial Pretreatment Program Committee. He 
has chaired the committee and served as vice chairman and secretary. A ven-
dor who is on the committee nominated him for the award.

Houle oversees a successful industrial pretreatment program at the South 
Huron Valley treatment plant. “Right now, we have 11 permitted industrial 
users,” he says. “These include a stamping plant, an electroplating and metal 
finishing plant, an auto assembly plant and a few landfills.” Industrial flows 
have increased about 5 percent in the past five years, and another permitted 
user is to come online in late 2018.

Houle believes he won the operations award because of the plant’s com-
pliance record: “This award is definitely something to be proud of; but, I also 
take it with a grain of salt because you’re only as good as your performance 
next week or next month.”

He finds time to teach various 
wastewater classes for Michigan Water 
Environment Association a few times 
a month. “The Great Lakes Water 
Authority, which now runs the Detroit 
Water and Sewerage Department, is 
pushing their operators to be cross-
trained, so I’m teaching all aspects 
of wastewater treatment,” he says.

 
HANDLING THE FLOW

Houle’s main challenge is the 
South Huron Valley facility. Built in 1986, the activated sludge, secondary 
treatment plant serves about 87,000 people in seven communities.

Raw influent enters the pumping station and flows by gravity through two 
Duperon bar screens. It enters a sluice collections system and compactor and 
then the wet well. From there, the flow is pumped to two aerated grit chambers 
and then a Parshall flume. Under normal conditions, the flow is split into one 
or two of four Envirex primary clarifiers (Evoqua Water Technologies).

Secondary treatment is accomplished in aeration tanks with a five-stage 
anoxic/oxic variation of the activated sludge treatment process. Houle explains, 
“We call these systems biodecks, a term that is fairly unique to the South 

Huron Valley plant. Two to four biodecks, depending on flow volume, are 
used in parallel along with a final clarifier for each biodeck. The system 
achieves biological removal of phosphorus below permit limits without chem-
ical addition under most conditions.”

Additional primary clarifiers and secondary treatment tanks are placed 
online during prolonged high-flow events. An equalization basin handles 
short high-flow periods. When flows subside, the equalization basin is dewa-

tered back to the wet well. When the 
plant hits 100 percent capacity and 
the equalization basin is full, excess 
flow can be diverted to a wet-weather 
bypass. In that event, it is routed 
around the secondary treatment units 
to the disinfection tank.

Wet weather keeps the operators 
on their toes. “Although our average 
daily flows are 8 to 9 mgd, we’ve seen 
60 to 65 mgd four or five times since 
I’ve been here,” Houle says. Since 
the plant can bypass during heavy 

rains, it has had no issues meeting NPDES limits during those events. “We 
follow very aggressive wet-weather standard operating procedure to mini-
mize the impacts,” he says.

Treated wastewater is disinfected with sodium hypochlorite and dechlori-
nated with sodium bisulfite. Biosolids are landfilled or land-applied (about 8 
million gallons per year at 6 to 9 percent solids). Discharge is to the Detroit River.

 
BUILDING TRUST

As project manager, Houle has a heavy workload. He oversees process 
control, laboratory results, customer and labor relations, environmental com-

ON THE ICE
When Mark Houle is off duty from the South Huron Valley 

Utility Authority, he enjoys playing ice hockey.
“For the past 12 years, I’ve played defense or wing in a men’s 

league for Bob Maxey Ford in Troy, Michigan,” he says. “We play 
on Sunday nights; it’s a great bunch of people.” Once a year, the 
team travels to Lansing for a tournament.

Houle has three sons, ages 15, 17 and 20. The oldest attends 
Western Michigan University; the two younger ones are also athletes, 
and Houle supervises preseason practices for their lacrosse team.

Houle also enjoys ice fishing, pingpong, and gazing at his small 
man-made backyard pond. “It came with the house, and there are 
turtles, frogs, toads, goldfish,” he says. “Sometimes one of the 
turtles will walk out and come up to you to get fed. The pond is 
nice to look at when I’m having my coffee.”

South Huron Valley Wastewater Treatment Plant
PERMIT AND PERFORMANCE
 PERMIT EFFLUENT 
 Monthly Average Two-Year Average

BOD 25 mg/L 7 mg/L

TSS 30 mg/L 10 mg/L

Total phosphorus 1.0 mg/L 0.7 mg/L*

Fecal coliform 200 cfu/100 ml 35 cfu/100 ml

* Three-year average

To learn more about 

the South Huron Valley 

Wastewater Treatment

Plant, take a look at a 

video profile of the plant 

at www.tpomag.com.

Houle sees problem-solving and the 
ability to “see the big picture” as his 
greatest strengths. He also takes pride in 
having built trust with his staff: “Without 
that, we’re not going to be successful.”

http://www.tpomag.com.Houle
http://www.tpomag.com.Houle
http://www.tpomag.com.Houle


tpomag.com    July 2018   25

pliance, and financials. He submits monitoring and 
operational reports to the authority and the state. He 
also oversees personnel scheduling and training.

“We’re a union shop, so technically, I don’t do 
operations, but I do weekly rounds and stormwater 
inspections,” he says. “I generally put in 40 to 60 
hours a week. I go in on weekends and after hours if 
needed, but my staff handles all the calls.”

Problem-solving is his greatest strength: “I’m 
able to see the big picture and present solutions to 
the authority. They trust my opinion and take my 
advice.” He has also built trust with his staff: “With-
out that, we’re not going to be successful.”

Houle holds Class A (highest) wastewater opera-
tor certification and Grade II industrial waste inspec-
tor certification. He has been with the South Huron 
Valley plant for almost 10 years and reports to David 
Carter, senior director of operations. Houle’s team 
includes:

• Operations specialists: Lynn Marshner, Matt 
O’Donnell, Joe Rzeppa, and Eric Shotwell, all 
Class C; Andre Randall, Class A.

• Laboratory technicians: Nekeeita Harris and 
Jesus Medelez, both Class D.

• Maintenance technicians: Andy Mechel, 
Demetrius Stembridge, and Kia Thurston.

• Administrative assistant: Heide Mechel (nine 
years).

Houle has high praise for his team. “They care 
about what they do and are self-motivated. I can rely 
on them to do a good job.”

 
MAKING THINGS BETTER

Houle says his greatest accomplishment was rec-
ommending and overseeing the plant’s upgrade to a 
fine-bubble air diffuser system. “It was my idea, and 
I convinced the authority that the upgrade made both 
operational and economic sense,” he says. “The old mix-
ers were near the end of their life and were failing.”

A cost analysis by the authority showed it was 
spending $300,000 a year on electricity that could be 
saved by converting to the fine-bubble diffuser sys-
tem. The authority hired an outside engineer and 
worked with them to design and oversee the project.

Houle says, “We upgraded half the plant in 2017, 
and the other half will be completed in spring 2018. 
The new system will use turbo blowers (APG-Neu-
ros) and will be controlled through continuous online 
dissolved oxygen monitoring.” Besides saving money, 
the system will improve effluent quality and will 
make higher flows easier to manage.

His next project is biosolids management. “There are only so many farm 
fields, and the landfills can only take so much since other municipalities use 
them,” he says. “Twenty percent of our biosolids are landfilled, and the rest 
go to farms.”

Houle is looking for other options. “Landfilling costs have gone up, and 
composting causes odor issues. I’m looking for people who will take biosol-
ids for energy generation, or digesters to convert biosolids to energy that can 
be used to heat buildings or even provide some electricity.”

Challenges like these, and Houle’s success in meeting them, are the rea-
sons he stays. “There is always room for continuous improvement here, so I 
see myself staying and making things even better. Sometimes the challenges 
try me, but when people thank me for keeping their basements dry and the 
river clean, that makes it all worth it.”   

 

APG-Neuros
866-592-9482
www.apg-neuros.com
(See ad page 43)

Duperon Corporation 
800-383-8479
www.duperon.com

Environmental Dynamics
International
573-474-9456
www.environmentaldynamics.com

 featured   products from:
Evoqua Water Technologies LLC
www.evoqua.com

SUEZ
www.degremont-technologies.com

Are you forced to do more with less?
So, when do you find time for pump servicing?

PVP Pumps save Time
and Money. Here’s how.

TM

PVP Double Disc Pumps™ operate up to 10 times
longer and cost up to 70% less to maintain. When
you factor in the total life cycle expense (labor costs,
maintenance and repair), you will find PVP’s Double
Disc Pumps are a better value. Our pumps offer...

� PVP pumps operate at lower speeds with no sacrifice
in performance: Lower wear rate = Longer life.

� Our Maintain-in-Place design reduces downtime
and lowers maintenance costs.

� Seal-less, gland-less, oil-less design
lowers operating costs.

� PVP pumps can run dry indefinitely
without damage.

� Fewer moving parts means less need
for repairs or maintenance.

The PVP Life Cycle 
Cost Advantage
[...]
be found. It was so uniquely designed that the connecting flange bolt drill-
ing on the valve was nonstandard and, therefore, so were the pipe flanges. 
Given the time constraints, replacement with a new butterfly valve with spe-
cial flange drilling was the only viable option. 

wastewater:
HOW WE DO IT

R. Scott Scheffler of Moog Flo-Tork with new 120-inch butterfly valve ready  
for delivery.

Deteriorating butterfly valves on the 
suction and discharge sides of these 
vertical turbine effluent pumps were 
refurbished.

mailto:tfallon@henrypratt.com
http://www.allmaxsoftware.com


28     TREATMENT PLANT OPERATOR

wastewater: OPERATOR
top performer

‘‘I have not met seasoned 

operators who won’t show 

you everything they know, as 

long as you’re open-minded and 

humble. That’s the key to the 

growth I’ve had in this industry.”
MATT JENKINS

Shown working on a pump at the  
La Center Water Reclamation Facility  
are Matt Jenkins, right, wastewater 
systems supervisor; Bill Birdwell, 
foreground, lead operator; and 
Jeremy Klinski, operator.

TO MATT JENKINS, OPTIMIZING A 
WASTEWATER TREATMENT PLANT 
is a lot like tuning a guitar.

“You can never just tune one or two strings and 
expect the others to stay the same,” he says. “As 
the tension changes on the neck, the tone of each 
individual string will change. A plant is much the 
same. You change one thing and it affects five or 
six other things. You basically work in a circle until 
finally it all stabilizes.”

That’s what Jenkins did for the City of Ridge-
field (Washington) Wastewater Treatment Plant. 
In his two years there as lead operator, Jenkins and 
his team enacted process improvements that led 
to reductions of:

• 28 percent in routine horsepower demand
• 35 percent in overall power consumption
• 50 percent in UV output needed to meet 

disinfection limits
• 40 percent in polymer use
• 25 percent in biosolids produced
• 33 percent in biosolids hauling demand.
Now, Jenkins is wastewater systems supervi-

sor at the La Center Water Reclamation Facility, 
not far from Ridgefield in Washington’s southwest 
corner, just over the border from Portland, Oregon. 
There, he oversees a membrane bioreactor plant 
while refining his skills in supervision and admin-
istration. “I’m not so much competitive as committed to daily growth,” says 
Jenkins, winner of the 2016 Western Washington Plant Operator of the Year 
award from the Pacific Northwest Clean Water Association. “I want to be the 
best version of me, so I can continue to grow in this position and in my career.”

CAREER CHANGE
Jenkins was born in La Center, graduated from 

high school in Battle Ground, and earned an asso-
ciate degree in social and behavioral science from 
Citrus College in Glendora, California, before 
spending two years at Portland State University 
on a football scholarship.

After that he went to work for Rentrak, a com-
pany that handled rental and distribution con-
tracts between movie studios and video rental store 
chains. When the online world began to decimate 
brick-and-mortar video outlets, Jenkins decided to 
make a move. “I grew up working on farms,” he 
says. “I wanted physical labor, but I also wanted 
to use my mind.”

After exploring power, water and wastewater 
utilities, he landed with Veolia Water Technolo-
gies in 2008 as an operations and maintenance 
technician at the Westside treatment facility in 
Vancouver, Washington. There he moved up to 
maintenance technician II and later operator I, 
working mainly in solids processing and inciner-
ation. His colleagues were longtime employees Bill 
Machaud and Tom Warner: “They taught me every-
thing I was willing to learn. They didn’t hold back.”

In 2010, Jenkins moved to La Center for an 
operator position that also enabled him to gain 
laboratory experience. At the time, the city was 

converting from a sequencing batch reactor to a 0.73 mgd (design) MBR plant; 
Jenkins was able to observe the commissioning. He worked up to lead oper-
ator, handled maintenance including in-house pump rebuilds that helped 
reduce costs, and worked on process control.

MATT JENKINS TAKES PRIDE IN GETTING THE MOST FROM THE CLEAN-WATER PLANTS 
HE OPERATES. THAT INCLUDES BUILDING COHESIVE AND CAPABLE OPERATIONS TEAMS.

STORY: Ted J. Rulseh  |  PHOTOGRAPHY: Ethan Rocke

Matt Jenkins believes in the importance of 
understanding the interaction of all parts of the 
plant and their influence on each other.

RIGHT
I N  T U N E



tpomag.com    July 2018   29

wastewater: OPERATOR
top performer

‘‘I have not met seasoned 

operators who won’t show 

you everything they know, as 

long as you’re open-minded and 

humble. That’s the key to the 

growth I’ve had in this industry.”
MATT JENKINS

Shown working on a pump at the  
La Center Water Reclamation Facility  
are Matt Jenkins, right, wastewater 
systems supervisor; Bill Birdwell, 
foreground, lead operator; and 
Jeremy Klinski, operator.

TO MATT JENKINS, OPTIMIZING A 
WASTEWATER TREATMENT PLANT 
is a lot like tuning a guitar.

“You can never just tune one or two strings and 
expect the others to stay the same,” he says. “As 
the tension changes on the neck, the tone of each 
individual string will change. A plant is much the 
same. You change one thing and it affects five or 
six other things. You basically work in a circle until 
finally it all stabilizes.”

That’s what Jenkins did for the City of Ridge-
field (Washington) Wastewater Treatment Plant. 
In his two years there as lead operator, Jenkins and 
his team enacted process improvements that led 
to reductions of:

• 28 percent in routine horsepower demand
• 35 percent in overall power consumption
• 50 percent in UV output needed to meet 

disinfection limits
• 40 percent in polymer use
• 25 percent in biosolids produced
• 33 percent in biosolids hauling demand.
Now, Jenkins is wastewater systems supervi-

sor at the La Center Water Reclamation Facility, 
not far from Ridgefield in Washington’s southwest 
corner, just over the border from Portland, Oregon. 
There, he oversees a membrane bioreactor plant 
while refining his skills in supervision and admin-
istration. “I’m not so much competitive as committed to daily growth,” says 
Jenkins, winner of the 2016 Western Washington Plant Operator of the Year 
award from the Pacific Northwest Clean Water Association. “I want to be the 
best version of me, so I can continue to grow in this position and in my career.”

CAREER CHANGE
Jenkins was born in La Center, graduated from 

high school in Battle Ground, and earned an asso-
ciate degree in social and behavioral science from 
Citrus College in Glendora, California, before 
spending two years at Portland State University 
on a football scholarship.

After that he went to work for Rentrak, a com-
pany that handled rental and distribution con-
tracts between movie studios and video rental store 
chains. When the online world began to decimate 
brick-and-mortar video outlets, Jenkins decided to 
make a move. “I grew up working on farms,” he 
says. “I wanted physical labor, but I also wanted 
to use my mind.”

After exploring power, water and wastewater 
utilities, he landed with Veolia Water Technolo-
gies in 2008 as an operations and maintenance 
technician at the Westside treatment facility in 
Vancouver, Washington. There he moved up to 
maintenance technician II and later operator I, 
working mainly in solids processing and inciner-
ation. His colleagues were longtime employees Bill 
Machaud and Tom Warner: “They taught me every-
thing I was willing to learn. They didn’t hold back.”

In 2010, Jenkins moved to La Center for an 
operator position that also enabled him to gain 
laboratory experience. At the time, the city was 

converting from a sequencing batch reactor to a 0.73 mgd (design) MBR plant; 
Jenkins was able to observe the commissioning. He worked up to lead oper-
ator, handled maintenance including in-house pump rebuilds that helped 
reduce costs, and worked on process control.

MATT JENKINS TAKES PRIDE IN GETTING THE MOST FROM THE CLEAN-WATER PLANTS 
HE OPERATES. THAT INCLUDES BUILDING COHESIVE AND CAPABLE OPERATIONS TEAMS.

STORY: Ted J. Rulseh  |  PHOTOGRAPHY: Ethan Rocke

Matt Jenkins believes in the importance of 
understanding the interaction of all parts of the 
plant and their influence on each other.

RIGHT
I N  T U N E



30     TREATMENT PLANT OPERATOR

“We would have overaging and would have to waste out to combat that 
problem, and then it would get young again. As it overaged, the effluent TSS 
would go up, so we had to run two units of UV disinfection to meet the fecal 
coliform limits. The waste activated sludge TSS to the thickener would go 
from 10,000 mg/L up to 18,000 mg/L. You have to dose polymer to the high-
est common denominator, so part of the time we were dosing twice as much 
polymer as needed.”

 
TAKING CONTROL

While the sludge blanket sampling wasn’t the only issue, it was signifi-
cant, and correcting it helped set the plant on a course toward process opti-
mization. As the plant started to stabilize, it became feasible to turn the 
aeration down. In addition, the team replaced obsolete dissolved oxygen 
probes and meters with Hach SC200 meters using LDO2 probes. That imme-
diately yielded more accurate DO readings.

Another step was to refine blower operations. “We 
were running an open header on two blowers to the 
two aeration basins,” Jenkins says. “The blowers were 
responding to the DO level in only one basin, so the 
other was either over- or underaerated. It was never 
where it needed to be.

“We ended up revalving the blowers and tying 
into SCADA. We were then able to assign each indi-
vidual blower to an individual basin, so the blowers 
could function independently to meet each basin’s 
demand. Once we did that, the basins stabilized 
immediately, and we were able to slowly back down 
the DO setpoint from about 4.0 mg/L to about 2.2 
mg/L. The RAS rate had been about 120 percent, 
and we backed that down to about 50 percent. That 
stabilized the process.

“Once the WAS reached a stable number, we could 
reduce the polymer dose to the thickener. In addi-
tion, by that point, our effluent TSS was in the single 
digits, so we were able to take one UV bank offline 
and still be in single digits on our fecal counts. We 
also extended the anoxic zone, and that helped with 
alkalinity retention. Between that and the lower DO 
setpoint, we were able to reduce our sodium hydrox-
ide dosing by about 40 percent.”

Another of the benefits of the process changes 
was improved control over microbe growth and lower 
sludge yield. That made it possible to take one of the 
plant’s two aerobic digesters and offline, reducing 
horsepower demand by 50 hp and saving significant 
energy.

BACK TO LA CENTER
After 2.5 years at Ridgefield, Jenkins returned to La Center as wastewa-

ter systems supervisor in late 2017. “It has been an experience getting re-
acquainted,” he says. The plant, designed by Ovivo USA, uses a pair of 
KUBOTA Membrane USA flat-plate MBRs. Effluent quality is excellent; 
BOD and TSS are consistently 1 mg/L or lower, and fecal coliform after 
closed-vessel UV disinfection is typically nondetect. Discharge is to the East 
Fork of the Lewis River.

Waste activated sludge passes through a rotary fan press (Prime Solu-
tion), where it is dewatered to 10 to 15 percent solids. It is batch-fed to a Fen-
ton indirect thermal dryer (RDP Technologies), which dries it to 90 percent 
solids or higher. The resulting Class A Exceptional Quality material is sup-
plied mainly to a tree farm as a soil additive.

Jenkins’ staff includes Bill Birdwell, operator III; and Jeremy Klinski, 
operator I/operator-in-training. “There’s not as much meat on the bone here 

‘‘Once the WAS reached a 

stable number, we could 

reduce the polymer dose to the 

thickener. In addition, by that point, 

our effluent TSS was in the single 

digits, so we were able to take 

one UV bank offline and still be in 

single digits on our fecal counts.”
MATT JENKINS

 
NEW OPPORTUNITY

He made his biggest mark after 
joining the Ridgefield plant as chief 
operator in July 2015 and assuming 
responsible charge three months 
later. Ridgefield, a fast-growing city 
of 7,300, has a 0.7 mgd extended aer-
ation plant with nitrification and UV 
disinfection, discharging to Lake 
River, an estuary of the Columbia 
River. BOD and TSS limits are 30 
mg/L, and the ammonia limit is 1.4 
mg/L (all monthly averages).

The plant had been struggling 
with process issues, including high 
energy costs and difficulty meeting 
the ammonia limit, among the strict-
est in the state. Jenkins, with opera-
tors Fred Crippen and Jim Strickler, 
pitched right in. “They were great 
operators who had a ton of institu-
tional knowledge of the facility,” Jen-
kins says. “Fred had a strong skill 
set in maintenance, and Jim liked 
the biology — the sampling and pro-
cess control. It made a really good 
balance. They had been with the city 
for about 20 years. They could have 
easily said, ‘Shut up, kid. We’ve 
always done it this way.’ Instead, they 
jumped on board.”

Early on, Jenkins noticed an issue 
with how the operators were sam-

pling the secondary clarifier sludge blanket: “They were going down too 
quickly with the Sludge Judge. When that sampler hits the bottom, if it’s still 
filling, it’s sucking sludge, so you end up with false high readings. That in 
turn gives a false high reading for the total pounds in the system, and for all 
the process control numbers from there on out.

“We would overwaste, causing us to almost violate on the ammonia limit 
because we didn’t have enough biology on hand to treat the ammonia. To 
combat that, we turned up the return activated sludge and the air, which 
helped. But the plant would go through rapid swings.  

Matt Jenkins, La Center (Washington)  
Water Reclamation Facility
POSITION: | Operations manager
EXPERIENCE: | 10 years in the industry
EDUCATION: | Associate degree, social/behavioral science, 
 Citrus College, Glendora, California
CERTIFICATIONS: | Group IV Wastewater Treatment Plant Operator
AWARDS: | 2016 Washington Plant Operator of the Year, Pacific Northwest
 Clean Water Association
GOALS: | Implement asset management, improve supervisory/
 administrative skills
GPS COORDINATES: | Latitude: 45°51’40.01”N; longitude: 122°40’17.34”W

‘‘I’m not so much 

competitive as 

committed to daily 

growth. I want to be 

the best version of me, 

so I can continue to 

grow in this position 

and in my career.”
MATT JENKINS

The team at the La Center facility 
includes, from left, Bill Birdwell, lead 
operator; Jenkins; and Jeremy 
Klinski, operator.



tpomag.com    July 2018   31

“We would have overaging and would have to waste out to combat that 
problem, and then it would get young again. As it overaged, the effluent TSS 
would go up, so we had to run two units of UV disinfection to meet the fecal 
coliform limits. The waste activated sludge TSS to the thickener would go 
from 10,000 mg/L up to 18,000 mg/L. You have to dose polymer to the high-
est common denominator, so part of the time we were dosing twice as much 
polymer as needed.”

 
TAKING CONTROL

While the sludge blanket sampling wasn’t the only issue, it was signifi-
cant, and correcting it helped set the plant on a course toward process opti-
mization. As the plant started to stabilize, it became feasible to turn the 
aeration down. In addition, the team replaced obsolete dissolved oxygen 
probes and meters with Hach SC200 meters using LDO2 probes. That imme-
diately yielded more accurate DO readings.

Another step was to refine blower operations. “We 
were running an open header on two blowers to the 
two aeration basins,” Jenkins says. “The blowers were 
responding to the DO level in only one basin, so the 
other was either over- or underaerated. It was never 
where it needed to be.

“We ended up revalving the blowers and tying 
into SCADA. We were then able to assign each indi-
vidual blower to an individual basin, so the blowers 
could function independently to meet each basin’s 
demand. Once we did that, the basins stabilized 
immediately, and we were able to slowly back down 
the DO setpoint from about 4.0 mg/L to about 2.2 
mg/L. The RAS rate had been about 120 percent, 
and we backed that down to about 50 percent. That 
stabilized the process.

“Once the WAS reached a stable number, we could 
reduce the polymer dose to the thickener. In addi-
tion, by that point, our effluent TSS was in the single 
digits, so we were able to take one UV bank offline 
and still be in single digits on our fecal counts. We 
also extended the anoxic zone, and that helped with 
alkalinity retention. Between that and the lower DO 
setpoint, we were able to reduce our sodium hydrox-
ide dosing by about 40 percent.”

Another of the benefits of the process changes 
was improved control over microbe growth and lower 
sludge yield. That made it possible to take one of the 
plant’s two aerobic digesters and offline, reducing 
horsepower demand by 50 hp and saving significant 
energy.

BACK TO LA CENTER
After 2.5 years at Ridgefield, Jenkins returned to La Center as wastewa-

ter systems supervisor in late 2017. “It has been an experience getting re-
acquainted,” he says. The plant, designed by Ovivo USA, uses a pair of 
KUBOTA Membrane USA flat-plate MBRs. Effluent quality is excellent; 
BOD and TSS are consistently 1 mg/L or lower, and fecal coliform after 
closed-vessel UV disinfection is typically nondetect. Discharge is to the East 
Fork of the Lewis River.

Waste activated sludge passes through a rotary fan press (Prime Solu-
tion), where it is dewatered to 10 to 15 percent solids. It is batch-fed to a Fen-
ton indirect thermal dryer (RDP Technologies), which dries it to 90 percent 
solids or higher. The resulting Class A Exceptional Quality material is sup-
plied mainly to a tree farm as a soil additive.

Jenkins’ staff includes Bill Birdwell, operator III; and Jeremy Klinski, 
operator I/operator-in-training. “There’s not as much meat on the bone here 

‘‘Once the WAS reached a 

stable number, we could 

reduce the polymer dose to the 

thickener. In addition, by that point, 

our effluent TSS was in the single 

digits, so we were able to take 

one UV bank offline and still be in 

single digits on our fecal counts.”
MATT JENKINS

VISIT AERZEN AT

BOOTH# 2816

FREE INFO – SEE ADVERTISER INDEX

 
NEW OPPORTUNITY

He made his biggest mark after 
joining the Ridgefield plant as chief 
operator in July 2015 and assuming 
responsible charge three months 
later. Ridgefield, a fast-growing city 
of 7,300, has a 0.7 mgd extended aer-
ation plant with nitrification and UV 
disinfection, discharging to Lake 
River, an estuary of the Columbia 
River. BOD and TSS limits are 30 
mg/L, and the ammonia limit is 1.4 
mg/L (all monthly averages).

The plant had been struggling 
with process issues, including high 
energy costs and difficulty meeting 
the ammonia limit, among the strict-
est in the state. Jenkins, with opera-
tors Fred Crippen and Jim Strickler, 
pitched right in. “They were great 
operators who had a ton of institu-
tional knowledge of the facility,” Jen-
kins says. “Fred had a strong skill 
set in maintenance, and Jim liked 
the biology — the sampling and pro-
cess control. It made a really good 
balance. They had been with the city 
for about 20 years. They could have 
easily said, ‘Shut up, kid. We’ve 
always done it this way.’ Instead, they 
jumped on board.”

Early on, Jenkins noticed an issue 
with how the operators were sam-

pling the secondary clarifier sludge blanket: “They were going down too 
quickly with the Sludge Judge. When that sampler hits the bottom, if it’s still 
filling, it’s sucking sludge, so you end up with false high readings. That in 
turn gives a false high reading for the total pounds in the system, and for all 
the process control numbers from there on out.

“We would overwaste, causing us to almost violate on the ammonia limit 
because we didn’t have enough biology on hand to treat the ammonia. To 
combat that, we turned up the return activated sludge and the air, which 
helped. But the plant would go through rapid swings.  

Matt Jenkins, La Center (Washington)  
Water Reclamation Facility
POSITION: | Operations manager
EXPERIENCE: | 10 years in the industry
EDUCATION: | Associate degree, social/behavioral science, 
 Citrus College, Glendora, California
CERTIFICATIONS: | Group IV Wastewater Treatment Plant Operator
AWARDS: | 2016 Washington Plant Operator of the Year, Pacific Northwest
 Clean Water Association
GOALS: | Implement asset management, improve supervisory/
 administrative skills
GPS COORDINATES: | Latitude: 45°51’40.01”N; longitude: 122°40’17.34”W

‘‘I’m not so much 

competitive as 

committed to daily 

growth. I want to be 

the best version of me, 

so I can continue to 

grow in this position 

and in my career.”
MATT JENKINS

The team at the La Center facility 
includes, from left, Bill Birdwell, lead 
operator; Jenkins; and Jeremy 
Klinski, operator.

www.aerzenusa.com


32     TREATMENT PLANT OPERATOR

as there was at Ridgefield for process control improvements, but there is some 
work to be done,” he says.

Physical space is a challenge on the plant site: “At some point, we will have 
to treat 3 mgd average with a 6 mgd peak on a 0.75-acre parcel. Everything 
we do, from the MBRs, to the rotary fan press, to the dryer, is designed around 
footprint. The neat thing is that this plant is immediately expandable to a 
1.5 mgd average day and a 3 mgd peak day with minimal construction. We just 
need to drop MBRs into two more tanks that are already existing.”

 
STILL LEARNING

For his own development, Jenkins wants to become accomplished in asset 
management: “In our industry, it’s becoming more and more important to 
plan for the future — to be able to plan the life cycle of equipment and to 
budget accordingly. I’d like to implement that here. The guys have done an 
excellent job taking care of PMs and corrective maintenance, but I want us 
to be dialed in to the point where we do predictive maintenance.”

His long-term goal is to refine his skills as a supervisor and administra-
tor. In that quest, he’ll adopt the same approach to learning that has served 

him well until now: “I have not met seasoned operators who won’t show you 
everything they know, as long as you’re open-minded and humble. That’s 
the key to the growth I’ve had in this industry. Always be willing to learn. 
That’s the main thing. And always be kind to others — or as my dad would 
say, ‘Don’t be a jerk.’ Those things seem to go a long way.”   

A RESOURCE FOR LEARNING
During his time at the Ridgefield (Washington) Wastewater 

Treatment Plant, Matt Jenkins found a valuable resource in the 
Discovery Clean Water Alliance. It’s a partnership of Clark 
County, which operates major wastewater treatment plants 
serving north Vancouver; the Clark Regional Wastewater District, 
which handles wastewater collection; and the cities of Ridgefield 
and Battle Ground.

“I ran a small Class 2 plant, but through the alliance, I had 
access to engineers and process control and instrumentation 
people through the alliance partner organizations,” Jenkins says. 
A key mentor was Tom Burns, who hired him for his first 
wastewater job with Veolia Water Technologies and ultimately 
became operations manager with the Clark Regional district.

Jenkins recalls that Burns supported him from the time he 
started at Veolia Water Technologies: “He was a project man-
ager, running two huge facilities in Vancouver. He might as well 
have been the president of the United States at that point in my 
life. He called me into his office on my second day on the job and 
just talked to me, person to person. He gave me a lot of motiva-
tion and inspired me to do the things I’ve been able to do since 
then. In 2015, when I was hired at Ridgefield, he was on the 
[...]
not far west of the Alabama border. 
The area combines oil refining and 
related chemical businesses with 
natural beauty and recreation.

The Jackson County Utility 
Authority received millions of dol-
lars in hurricane repair and recov-
ery funds to repair and expand its 
clean-water capacity and is now 
investing in a multiphase capital 
improvement plan that includes 
upgrades at Pascagoula/Moss Point 
(10 mgd design, 5.2 mgd average).

The process is basic activated 
sludge. Influent enters through a bar 
screen and grit removal system and 
passes directly to three aeration 
basins, each with four surface aera-
tors. The flow then enters two sec-
ondary clarifiers, followed by chlorine 
disinfection and discharge to the 
Pascagoula River, which feeds the 
Gulf a short distance downstream.

Waste activated sludge is dosed 
with polymer and passes through a 

LEFT: Chuck Redmond, plant supervisor, is a leader of 
a highly experienced team at the Pascagoula/Moss 
Point Regional Wastewater Treatment Plant that 
produces quality effluent (belt press by Andritz). 
RIGHT: Team members Christian Navarez, laboratory 
manager; Chase Glisson, authority engineer; 
Redmond; and Lauren Smith, operator.

tpomag.com    July 2018   39



40     TREATMENT PLANT OPERATOR

gravity belt thickener (Alfa Laval) before dewatering on a belt press (Andritz 
Separation). Class B biosolids at 18 to 20 percent solids are applied to 75 acres 
of district land planted to Bermuda grass, which is harvested as hay and sold 
as livestock feed. Biosolids production is about 400 cubic yards per month.

 
UPGRADES IN PROGRESS

The plant is in the second phase of its upgrade, according to Chase Glisson, 
an authority engineer. The headworks upgrade includes a biofilter (Evoqua 
Water Technologies) for odor control in recognition of residential and com-
mercial development close by. An aging grit removal process has been replaced 

with a new hydraulic forced vortex system from Smith & 
Loveless. An extensive piping upgrade is complete, and the 
mechanical bar screen is scheduled for replacement.

The aeration ditches are being rehabilitated one at a 
time; work on the first basin is in progress. New surface 
aerators (Philadelphia Mixing Solutions) have been 
installed. The basin has been drained and cleaned and 
the equipment refurbished.

Automated dissolved oxygen control (Evoqua Water 
Technologies) will be added using Hach oxygen sensors. 
The aerators will be able to speed up or slow down based 
on the DO level and will also be controllable by way of 
timers. Operating data will be displayed on the worksta-
tion of the cellular-based SCADA system (Mission Com-
munications) in the control building.

Provision has also been made to simplify regular 
basin maintenance. “Some of the valves were over 30 
years old and no longer operated the way we would expect,” 
Glisson says. “Instead of digging down 20 feet and replac-
ing those valves, we added pumps (Weir Specialty Pumps 
(WEMCO)) that can empty out the wastewater to a level 

where staff can go in to work on the equipment.” All three basins will ulti-
mately be upgraded in essentially the same manner.

Meanwhile, in the clarifiers, the walkways are being rehabilitated; the 
tanks drained, cleaned, sandblasted, and repainted; and the drivetrains and 
arms refurbished. Two years ago, the chlorine system was updated with auto-
mated valves and automatic shut-off.

 KEEPING IT RUNNING
While upgrades continue, plant team members provide diligence daily to 

keep clean effluent flowing. “The least-experienced operator we have, Lauren 

Pascagoula/Moss Point  
(Mississippi) Regional  
Wastewater Treatment Plant
BUILT: | 1983, 2017-18
EMPLOYEES: | 9
FLOWS: | 10 mgd design, 5.2 mgd average
POPULATION SERVED:  | 34,500
TREATMENT LEVEL: | Secondary
TREATMENT PROCESS: | Activated sludge
BIOSOLIDS: | Land-applied
RECEIVING STREAM: | Pascagoula River
ANNUAL BUDGET: | $3.2 million (operations, four
 wastewater treatment plants)
WEBSITE: | www.jcua-ms.us
GPS COORDINATES: | Latitude: 30°21’51.02”N; 
 Longitude: 88°33’44.70”

‘‘Our management, for the most 

part, I would say that whenever 

we need something, we get it in a 

timely manner to continue to provide 

the quality service that we do.”
CHUCK REDMOND

An Evoqua biofilter unit 
contributes to odor control in 
consideration of nearby 
residential development.

Pascagoula/Moss Point Regional Wastewater Treatment Plant
PERMIT AND PERFORMANCE
 INFLUENT EFFLUENT PERMIT

BOD 265-280 mg/L 3-7 mg/L
 30 mg/L monthly average

   45 mg/L weekly average

TSS 255-290 mg/L 6-8 mg/L
 30 mg/L monthly average

   45 mg/L weekly average

Ammonia 22-30 mg/L 5-9 mg/L Monitor and report

Total N 45-55 mg/L 12-15 mg/L Monitor and report

Total P 22-35 mg/L 3-5 mg/L Monitor and report

Smith, has been here one year and is already Class 2 cer-
tified,” says Chuck Redmond, plant supervisor and cer-
tified Class 4 (highest).

Other team members with Class 4 certification are 
Billy Scara, lead operator (10 years); Curtis Evans, sec-
ond shift lead operator (10 years); Curtis Hartzog, oper-
ator (six years); and James Jones, collections systems 
operator (10 years). The remaining team members are 
Richard Weathers (15 years) and Will Brown (8 years).

“We do basic preventive maintenance,” says Redmond, 
who has been with the authority for 27 years. “Each oper-
ator is given a set of PM tasks to do monthly. If some-
thing happens to break down or needs attention, we write 
a work order and send it right over to our maintenance 
department. They jump on it, depending on what prior-
ity we assign, and get it back in service for us. It’s all 
about day-to-day operations, general housekeeping, clean-
ing equipment, cutting grass, doing plant checks.

“We have a very dedicated team. They work hard, 
and they are very knowledgeable about the process we 
have. We handle most of our process sampling in-house. 
We have a mixed liquor monitor on our splitter box. We 
run our own cake and filtrate samples from the press. 
We take digester and mixed liquor samples and do DOs 
and pHs where needed.”

 
MINDING THE FLOW

A key responsibility for the team is keeping a han-
dle on the industrial flows coming through the city-
owned collections systems and adjusting the process as 
necessary. “We don’t own the collections systems that discharge to us, so we 
have to take more of a reactive posture,” Redmond says. “We don’t have a 
pretreatment coordinator, but we do have a compliance team working on 
that issue.”

Christian Nevarez, laboratory manager, observes, “Over the years, we’ve 
started a monitoring program where we went to all the pumping stations and 
ran specific tests to see what was going on with our facilities. We determined which 
ones are our problem areas, and we keep those on the monitoring program.

“The main problem areas are still monitored monthly and some on a 
quarterly basis. We’ve been able to establish when high solids are coming to 
a facility, or high ammonia levels, or loadings of fat, oil and grease. Then we 
have time to find the sources and try to get them to help us out.”

The lab is instrumental in maintaining compliance and process consis-

tency. “We have a quality control program where we enter the data to make 
sure it meets our standards,” Nevarez says. “We recently put in a quality 
assurance/quality control officer into the lab. We run duplicate tests on a 
daily basis. Standard deviations are established at certain limits depending 
on the tests being run. The lab has its own quality assurance plan.”

All process control testing is performed in-house, as are compliance tests 
other than for metals, oil and grease, and bioassay. These are sent to a con-
tract lab. The lab also looks at microscopy samples from the process when 
requested by plant operators.

MAKING CAREERS
Operator training is at the heart of effective plant performance and of 

career paths that help keep top talent within the organization. “When we 

PART OF A NETWORK

The Pascagoula/Moss Point (Mississippi) Regional Wastewater 
Treatment Plant is one of seven clean-water facilities operated by 
the Jackson County Utility Authority. The major facilities are:

The Escatawpa Wastewater Treatment Plant, a 3 mgd 
(design) activated sludge facility that treats flow for the city of Moss 
Point and the Escatawpa Utility District. Final effluent is discharged 
to the Escatawpa River.

The Gautier Wastewater Treatment Plant, a 4 mgd facility, uses 
an oxidation ditch process. It treats wastewater for the Gautier Utility 
District. Final effluent is discharged to the West Pascagoula River.

The 5 mgd West Jackson County Regional Land Treatment 
Facility uses a lagoon and constructed wetland treatment process 
with spray irrigation. It lies within the U.S. Fish and Wildlife Service 
Mississippi Sandhill Crane Refuge and treats wastewater for the city 

of Ocean Springs and the West Jackson County Utility District. It 
discharges to Bayou Costapia.

Aerobically digested biosolids from the three mechanical 
treatment plants are received at the West Jackson County facility 
before being taken to the authority’s land application site.

In addition, in 2011, the authority constructed three decentral-
ized treatment facilities serving the communities of Big Point, Wade, 
and Hurley. These facilities are considered green infrastructure, as 
they are small-scale systems used for natural treatment that 
reduces pollutant discharges and replenishes aquifers through 
surface absorption.  

Over the years, each of the authority’s treatment plants has 
received a Mississippi Water Environment Association Most 
Outstanding Wastewater Treatment Facility award.

Operator Lauren Smith 
and other team 
members help with 
sampling and lab work.

Pascagoula/Moss Point Regional Wastewater Treatment Plant
PERMIT AND PERFORMANCE
 INFLUENT EFFLUENT PERMIT

BOD 265-280 mg/L 3-7 mg/L
 30 mg/L monthly average

   45 mg/L weekly average

TSS 255-290 mg/L 6-8 mg/L
 30 mg/L monthly average

   45 mg/L weekly average

Ammonia 22-30 mg/L 5-9 mg/L Monitor and report

Total N 45-55 mg/L 12-15 mg/L Monitor and report

Total P 22-35 mg/L 3-5 mg/L Monitor and report

http://www.jcua-ms.us


tpomag.com    July 2018   41

gravity belt thickener (Alfa Laval) before dewatering on a belt press (Andritz 
Separation). Class B biosolids at 18 to 20 percent solids are applied to 75 acres 
of district land planted to Bermuda grass, which is harvested as hay and sold 
as livestock feed. Biosolids production is about 400 cubic yards per month.

 
UPGRADES IN PROGRESS

The plant is in the second phase of its upgrade, according to Chase Glisson, 
an authority engineer. The headworks upgrade includes a biofilter (Evoqua 
Water Technologies) for odor control in recognition of residential and com-
mercial development close by. An aging grit removal process has been replaced 

with a new hydraulic forced vortex system from Smith & 
Loveless. An extensive piping upgrade is complete, and the 
mechanical bar screen is scheduled for replacement.

The aeration ditches are being rehabilitated one at a 
time; work on the first basin is in progress. New surface 
aerators (Philadelphia Mixing Solutions) have been 
installed. The basin has been drained and cleaned and 
the equipment refurbished.

Automated dissolved oxygen control (Evoqua Water 
Technologies) will be added using Hach oxygen sensors. 
The aerators will be able to speed up or slow down based 
on the DO level and will also be controllable by way of 
timers. Operating data will be displayed on the worksta-
tion of the cellular-based SCADA system (Mission Com-
munications) in the control building.

Provision has also been made to simplify regular 
basin maintenance. “Some of the valves were over 30 
years old and no longer operated the way we would expect,” 
Glisson says. “Instead of digging down 20 feet and replac-
ing those valves, we added pumps (Weir Specialty Pumps 
(WEMCO)) that can empty out the wastewater to a level 

where staff can go in to work on the equipment.” All three basins will ulti-
mately be upgraded in essentially the same manner.

Meanwhile, in the clarifiers, the walkways are being rehabilitated; the 
tanks drained, cleaned, sandblasted, and repainted; and the drivetrains and 
arms refurbished. Two years ago, the chlorine system was updated with auto-
mated valves and automatic shut-off.

 KEEPING IT RUNNING
While upgrades continue, plant team members provide diligence daily to 

keep clean effluent flowing. “The least-experienced operator we have, Lauren 

Pascagoula/Moss Point  
(Mississippi) Regional  
Wastewater Treatment Plant
BUILT: | 1983, 2017-18
EMPLOYEES: | 9
FLOWS: | 10 mgd design, 5.2 mgd average
POPULATION SERVED:  | 34,500
TREATMENT LEVEL: | Secondary
TREATMENT PROCESS: | Activated sludge
BIOSOLIDS: | Land-applied
RECEIVING STREAM: | Pascagoula River
ANNUAL BUDGET: | $3.2 million (operations, four
 wastewater treatment plants)
WEBSITE: | www.jcua-ms.us
GPS COORDINATES: | Latitude: 30°21’51.02”N; 
 Longitude: 88°33’44.70”

‘‘Our management, for the most 

part, I would say that whenever 

we need something, we get it in a 

timely manner to continue to provide 

the quality service that we do.”
CHUCK REDMOND

An Evoqua biofilter unit 
contributes to odor control in 
consideration of nearby 
residential development.

Pascagoula/Moss Point Regional Wastewater Treatment Plant
PERMIT AND PERFORMANCE
 INFLUENT EFFLUENT PERMIT

BOD 265-280 mg/L 3-7 mg/L
 30 mg/L monthly average

   45 mg/L weekly average

TSS 255-290 mg/L 6-8 mg/L
 30 mg/L monthly average

   45 mg/L weekly average

Ammonia 22-30 mg/L 5-9 mg/L Monitor and report

Total N 45-55 mg/L 12-15 mg/L Monitor and report

Total P 22-35 mg/L 3-5 mg/L Monitor and report

Smith, has been here one year and is already Class 2 cer-
tified,” says Chuck Redmond, plant supervisor and cer-
tified Class 4 (highest).

Other team members with Class 4 certification are 
Billy Scara, lead operator (10 years); Curtis Evans, sec-
ond shift lead operator (10 years); Curtis Hartzog, oper-
ator (six years); and James Jones, collections systems 
operator (10 years). The remaining team members are 
Richard Weathers (15 years) and Will Brown (8 years).

“We do basic preventive maintenance,” says Redmond, 
who has been with the authority for 27 years. “Each oper-
ator is given a set of PM tasks to do monthly. If some-
thing happens to break down or needs attention, we write 
a work order and send it right over to our maintenance 
department. They jump on it, depending on what prior-
ity we assign, and get it back in service for us. It’s all 
about day-to-day operations, general housekeeping, clean-
ing equipment, cutting grass, doing plant checks.

“We have a very dedicated team. They work hard, 
and they are very knowledgeable about the process we 
have. We handle most of our process sampling in-house. 
We have a mixed liquor monitor on our splitter box. We 
run our own cake and filtrate samples from the press. 
We take digester and mixed liquor samples and do DOs 
and pHs where needed.”

 
MINDING THE FLOW

A key responsibility for the team is keeping a han-
dle on the industrial flows coming through the city-
owned collections systems and adjusting the process as 
necessary. “We don’t own the collections systems that discharge to us, so we 
have to take more of a reactive posture,” Redmond says. “We don’t have a 
pretreatment coordinator, but we do have a compliance team working on 
that issue.”

Christian Nevarez, laboratory manager, observes, “Over the years, we’ve 
started a monitoring program where we went to all the pumping stations and 
ran specific tests to see what was going on with our facilities. We determined which 
ones are our problem areas, and we keep those on the monitoring program.

“The main problem areas are still monitored monthly and some on a 
quarterly basis. We’ve been able to establish when high solids are coming to 